A 36-850 STOCKFEEDER SF-2
Ab FmEcm'p‘a';TA INCL; 36-860 STAND ASSY Part No. 1346341

USE PART NO.
999-01-013-1210 OlL

USE PART NO. @
999-02-023-1213 GREASE

Page 1/SF-2/FPB




REPLACEMENT PARTS

REF.
PART NUMBER DESCRIPTION
NO. RT NUM SCRIP
1 1243398 (DIN 934) M8 HEX NUT
2 1246157 (DIN 7980) M8.1 LOCK WASHER
3 1347862 SUPPORT ASSY, INCL;
4 1347863 COVER
5 1330075 EXT RET RING
6 1347872 SPROCKET 13 TOOTH
7 1347871 HUB
8 1347865 SHAFT
9 1347864 GREASE FITTING
10 1347908 CHAIN 18 LINKS
11 1340360 ROLLER
12 904-03-020-1667 1/4” INT TOOTH WASHER
13 1246104 (DIN 912) M6 X 25MM HEX SOC HD SCR
14 1347867 RETAINING RING
15 1347868 SPROCKET 8 TOOTH
16 1347866 SHAFT
17 1347869 SHAFT W/THREAD
18 1347870 BUSHING
19 1347892 SPRING
20 1347859 OIL PLUG
21 1347860 SEAL
22 1243520 (DIN 7980) M6.1 LOCK WASHER
23 1246015 (DIN 933) M6 X 20MM HEX HD SCR
24 1347873 CASE, INCL;
25 1347887 WARNING LABEL
26 1347915 LUBE GUN

Page 2/SF-2/FPB




BLACK

115 vaC POVER

RED

= |

CAPACTTOR

|
GRAY 1

GRF—_EN_L
WHITE
115 POWER

WIRING DIAGRAM

N

EXTERNAL JUMPER BETWEEN TERMINALS ez

Page 3/SF-2/FPB

SERVICE NOTES:

DO NOT REMOVE THE SWITCH WIRES BEFORE
POSITIVE DENTIFICATION OF THE CONNECTIONS
CAN BE MADE FOR YOUR UNIT. THE WIRING
DIAGRAMS SHOWN MAY NOT AGREE WITH THE
WIRING ON YOUR UNIT, [F THE WIRES DO NOT
HAVE ANY MARKINGS THAT CORRESPOND TO THE
TERMINAL MARKINGS ON THE SWITCH, THEY MUST
BE MARKED BEFORE REMOVAL

SWITCHES USED FOR SERVICE MAY COME WITH
EXTERNAL JUMPERS IN DIFFERENT POSITIONS THAN
THOSE SHOWN ON THE WIRING DIAGRAMS, OR ON
YOUR UNJT. THEY CAN BE EASILY MOVED TO
AGREE WITH THE POSITIONS ON YOUR UNIT OR TO
AGREE WITH THE WIRING DIAGRAMS.




REPLACEMENT PARTS

REE.
PART NUMBER DESCRIPTION

No PARTNUMBER 1P
100 1347851 MOTOR ASSY, INCL;
101 1347852 FAN COVER
103 1347854 SWITCH ASSY

> 1347914 CAPACITOR

il 1347893 POWER CORD

> 1347909 STRAIN RELIEF
105 1347853 SWITCH BOX ASSY, INCL,
106 1347857 SCR
107 1347858 O-RING
108 1347879 BUSHING
109 1347880 GEAR W/SHAFT
110 1347881 BUSHING
11 1347882 GASKET
112 1347883 COVER
113 1246051 (DIN 912) M5 X 12MM HEX SOC HD SCR
114 1347884 SEAL

* 36-849 SLOW SPEED GEAR SET, CONST OF;
115 1349951 GEAR 34 TOOTH (SEE NOTE A)
M54 1349952 GEAR 16 TOOTH (SEE NOTE A)
116 1243502 (DIN 125) M10 FLAT WASHER
M7 1340343 (DIN 936) M10 HEX LOW NUT
118 1246181 EXT RET RING
119 1347877 SPROCKET LONG
120 1246196 EXT RET RING
121 1246181 EXT RET RING
122 1347874 SPROCKET SHORT
123 1347876 CHAIN 22 LINKS
124 1347875 CHAIN 30 LINKS
125 1347878 SPACER
127 1243502 (DIN 125) M10 FLAT WASHER
128 1340343 (DIN 936) M10 HEX LOW NUT
129 1347886 COVER, INCL,;
130 1349961 SPEED LABEL (SEE NOTE D)
130A 1347894 SPEED LABEL (SEE NOTE E)
131 1347895 KNOB W/STUD
132 1347890 GEAR 26 TOOTH (SEE NOTE B)
133 1347891 GEAR 24 TOOTH (SEE NOTE B)
134 1347885 GEAR 30 TOOTH (SEE NOTE C)
135 1347907 GEAR 20 TOOTH (SEE NOTE C)

* NOT SHOWN

* NOT SHOWN ASSEMBLED

NOTES:

A: GEARS MUST BE USED AS A SET, ITEMS 115 AND 115A (CURRENT MODELS ONLY)

B: GEARS MUST BE USED AS A SET, ITEMS 132 AND 133 (CURRENT MODELS ONLY)

C: GEARS MUST BE USED AS A SET, ITEMS 134 AND 135 (EARLY MODELS ONLY)

D: SPEED LABEL IS MARKED WITH 14-63 F.P.M. AND 26-33 F.P.M. (CURRENT MODELS ONLY)
E: SPEED LABEL IS MARKED WITH 26-33 F.P.M. AND 20-43 F.P.M. (EARLY MODELS ONLY)

Page 4/SF-2/FPB




201 g
202 Q?-’)

205

N
2
G

77

MOROND
== 5
ouh {
ST\
!‘5(" 55—
@ = N
{J
=
77
«(««m‘(
&
! g,r
v, 0
N
[@N]
>

NN

NN
)
YA

-(

A\

@ —

X»

N

(N

(O]

21 LS e
219 227
237
220—_ (@& 223
221 Ty g 244 (4) & \
¢ TH& <
9 ) 243 (8) &‘\i S o3g
o242 (4) 259 ‘Q

Page 5/SF-2/FPB




REPLACEMENT PARTS

REE  paRT NUMBER ~DESCRIPTION REE. PARTNUMBER ~DESCRIPTION

NO, — .
* 36-860 STAND ASSY, CONST OF; 222 1347900 LOCK LEVER

200 1347896 KNOB ASSY 223 1243398 (DIN 934) M8 HEX NUT

201 1347897 HANDWHEEL 224 1347902 BRACKET

202 1246023 (DIN 1481) M4 X 28MM SPRING PIN 225 1243398 (DIN 934) M8 HEX NUT

203 1340565 (DIN 914) M8 X 8MM HEX SOC SET SCR 226 1347912 SCR VERT.

204 1347898 BUSHING 227 1347911 COLUMN HORZ.

205 1347899 BRACKET 228 1243398 (DIN 934) M8 HEX NUT

206 1347898 BUSHING 229 1246157 (DIN 7980) M8.1 LOCK WASHER

207 1340565 (DIN 914) M8 X 8MM HEX SOC SET SCR 230 1347901 SPECIAL SCR

208 1347899 BRACKET 231 1347900 LOCKLEVER

209 1347896 KNOB ASSY 232 1344330 M8 FLAT WASHER

210 1347897 HANDWHEEL 233 1341229 (DIN 933) M10 X 50MM HEX HD SCR

211 1246023 (DIN 1481) M4 X 28MM SPRING PIN 234 1243502 (DIN 125) M10 FLAT WASHER

212 1347898 BUSHING 235 1347903 LOCK LEVER

213 1347913 SCR HORZ. 236 1347904 PIVOT JOINT-TOP

214 1347901 SPECIAL SCR 237 1347905 HEX NUT

215 1246157 (DIN 7980) M8.1 LOCK WASHER 238 1347903 LOCKLEVER

216 1243398 (DIN 934) M8 HEX NUT 239 1347906 PIVOT JOINT-LOWER

217 1347900 LOCK LEVER 240 1347905 HEX NUT

218 1344330 M8 FLAT WASHER 241 1243496 (DIN 934) M10 HEX NUT

219 1347910 COLUMN VERT. 242 1243360 (DIN 7980) M10.2 LOCK WASHER

220 36-858 MOUNTING BASE, INCL, 243 1243502 (DIN 125) M10 FLAT WASHER

221 1344330 M8 FLAT WASHER 244 1246099 (DIN 931) M10 X 50MM HEX HD SCR

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at
the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta &
Technical Publications Department or through your local service outlet.

Page 6/SF-2/FPB
Printed in U.S.A




